=9 TOP AND CONSOLE PARTS ELECTRIC DRYER
iflndol For Model: 3RAWZ481EML2

(Pewter)

o

T 23

WIRING HARNESS PARTS

Literature Parts

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST
6-05 Printed in U.S.A. (LT) 1 Part No. 8180715



TOP AND CONSOLE PARTS
For Model: 3RAWZ481EML2

(Pewter)
lllus. Part lllus. Part llus. Part
No. No. DESCRIPTION No. No. DESCRIPTION No. No. DESCRIPTION
1 Literature Parts 9 3936144 Plug, Terminal 24 8316076 Switch,
8545902 Label, 10 94613 Terminal Wrinkle Guard
Wiring Diagram 11 3390647 Screw, 8-18 x 1/2 25 8522378 Buzzer, Mini
8577079 Use & Care Guide 12 488886 Screw, 8-18 x 1/2 26 8562100 Switch,
8563878 Installation 13 3980121 Button, Push-To-Start
Instructions Push-To-Start 27 3399642 Switch,
8315975 Installation 14 3979738 Bracket, Timer Temperature
& User Guide 15 3979743 Bracket, 28 8543291 Harness, Console
Switch Mounting 29 3347243 Connector,
2 3980096 Top 16 8281225 Screw, 8-18 x 1/2 6-Circuit
3 8543289 Harness, Main 17 8543319 Medallion 30 3397269 Connector, Timer
4 3979740 Panel, Console 18 3956540 Console, Center 31 3401144 Connector
(Includes 19 3400238 Screw, 2-28 x 1/2 (PTS Relay)
llus. 13, 14 20 3980205 Timer 32 692997 Connector
15, 17,18 & 19) 21 3951198 Fuse 33 3980218 Knob,
5 3394427 Clip, Harness 22 3390646 Screw, 8-18 x 5/16 Timer Assembly
6 3980123 Bracket, Console 23 3980421 Spacer Plate 34 3980129 Knob, Control (2)
7 353424 Connector, Sensor (Timer) 35 3980339 Shield, Drip
8 94614 Terminal
FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST
2 8180715




CABINET PARTS
For Model: 3SRAWZ481EML2
(Pewter)

r—=-—=-n

|20\

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST
8180715 3



CABINET PARTS
For Model: 3RAWZ481EML2

(Pewter)
lllus. Part lllus. Part lllus. Part
No. No. DESCRIPTION No No. DESCRIPTION No. No. DESCRIPTION
1 8317342 Cover, 20 690997 Tri Ring 38 3395535 Exhaust Pipe
Terminal Block 21 8066115 Cover—Plate (Long)
2 98139 Screw, 8-32 x 5/16 22 8529053 Ramp, Door 39 3388674 Idler Bracket
3 697776 Screw, 10-32 x 5/8 23 8521961 Dry Rack 41 8541808 Switch, Door
(Ground) Support 42 3400934 Screw,
4 3397659 Block, Terminal 24 8519217 Panel, Side (R.H.) 6-20x 1 1/16
5 8318457 Switch, Broken 25 8521950 Dry Rack 43 3390647 Screw, 8-18 x 1/2
Belt Assembly 44 3387242 Seal, Front Panel
6 8521947 Dry Rack 26 3393657 Restrainer, Belt 45 3393008 Screw, 10-16 x 1/2
(Top) 27 3404470 Motor, Assembly 46 8519459 Clip, Toe Panel
7 8519216 Panel, Side (L.H.) 50 HZ. 47 340025 Wire, Ground
8 3392100 Foot, Dryer 29 3402548 Pulley 50 HZ. 50 8519207 Base, Cabinet
279810 Foot — Optional 30 3387610 Belt, Drive 51 8562170 Front Pane
(Extended Length 31 8541503 Kit, 52 696144 Strike, Door (2)
Package Of 2) Stack Assembly 53 90767 Screw, 8-18 x 3/8
(Not Included) 32 3387118 Bracket, Motor 56 8519273 Bracket, Control
9 660658 Clamp, Motor (2) 33 279393 Terminal Block 61 3980095 Toe, Panel
10 3387374 Spring, Idler Screw Kit (For 62 8543118 Panel, Rear
11 3389420 Retainer, Idler Terminal Block) 63 692400 Nut, Push-In
12 3979261 Plug, Multivent 34 49026 4" - 90° Elbow 64 3400097 Screw, 10-24 x 3/8
13 3388672 Pulley Assembly 35 8316644 Clip,
14 279318 Terminal, Brass Strain Relief
& Tinned (3) 36 3395532 Exhaust Pipe Optional Parts Not Included
(Includes lllus. 33) & Bracket
15 8066120 Lever, Snap 37 3395534 Exhaust Pipe -
Switch (Short) Dryer Exhaust Kit
16 3394081 Wire, Belt Switch (For Side & Bottom Venting)
17 8564132 Sound Panel
18 233520 Washer, Thrust
19 8543119 Wire, Jumper 66 279969 Grey

(Includes
lllus. #41)

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST

4

8180715



BULKHEAD PARTS
For Model: SRAWZ481EML2

(Pewter)

13 /%\\j

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST
8180715 5



BULKHEAD PARTS
For Model: SRAWZ481EML?

(Pewter)
lllus. Part lllus. Part lllus. Part
No. No. DESCRIPTION No. No. DESCRIPTION No. No. DESCRIPTION
1 3399508 Shaft, R.H. Thread 17 3387809 Bulkhead, Rear 37 697772 Wheel, Blower
2 3390647 Screw, 8-18 x 1/2 18 3387459 Washer, Support 39 3394986 Spring, Lint
3 3394984 Door, Lint 19 3399509 Shaft, L.H. Thread Screen Door
Screen 20 690997 Ring, Tri 42 3387137 Thermistor
4 98139 Screw, 8-32 x 5/16 21 8536973 Roller, Support 44 8544362 Housing, Blower
5 697354 Air Duct Assembly 22 3402715 Exhaust Pipe 45 8066168 Lint Duct Assembly
6 697813 Seal, Outlet 23 3394985 Housing, Outlet 46 3392537 Heater Box
Housing 24 8529007 Plug, 47 3977394 Thermal Cut-Off
7 697814 Seal, Drum Front Rear Bulkhead (Includes
8 3359452 Nut,3/8 x 16(R.H.) 25 8543082 Complete Drum lllus. 48)
9 8066086 Drum Hole Assembly 48 3390291 Thermostat 250°F
Plug 26 97787 Screw, 11-16 x 3/4 (121°C)
10 696302 Shield, Exhaust 27 697694 Seal, Drum 50 8066099 Bracket,
12 3388229 Clip, Exhaust 28 695240 Screw, 8-18 x 1/2 Heater Box
Pipe 29 90767 Screw, 8-18 x 3/8 51 3387230 Screw, 10-16x1
13 3390646 Screw, 8-18 x 5/16 30 8519221 Channel Bracket, 53 697693 Baffle, Drum
14 3387749 Heater Element Rear Bulkhead (2) 54 8519245 Bulkhead, Front
15 279457 Terminal Wire 31 8519275 Bracket, Upper 58 8299979 Girill, Outlet
Kit (For Heater Rear Bulkhead 59 3392519 Thermal Fuse
Element Wiring 34 3357011 Screw, 10-16 x 1/2 60 697770 Seal, Cover Plate
Harness Repair) 64 8066170 Lint, Screen
16 3387709 Nut, 3/8-16 (L.H.)
FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST
6 8180715



DOOR PARTS
For Model: 3RAWZ481EML2
(Pewter)

lllus. Part lllus. Part lllus. Part
No. No. DESCRIPTION No. No. DESCRIPTION No. No. DESCRIPTION
1 8563855 Plug, Strip 7 8559752 Handle, Door 11 355515 Screw,
2 8565678 Door Hinge 8 3400224 Screw, 8-18 x 11/16
Assembly 1/4-20 x 1/2 12 3980213 Door, Outer
3 3980214 Cover, 9 8519374 Plug, 13 8545879 Window
Door Hinge Door Handle (2) 14 3389441 Door Catch
4 9742177 Screw, 8-18 x 5/8 10 8557500 Door Assembly Assembly
5 342043 Screw, 10-32 x 3/8 (Inner)
(Includes
lllus. 14)

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST

8180715 7



OPTIONAL PARTS (NOT INCLUDED)
For Model: 3RAWZ481EML2

(Pewter)

Mlus. Part
No. No. DESCRIPTION

PAINT, TOUCH-UP (1/20z.)

4396174 Pewter

PAINT, PRESSURIZED SPRAY
(12 0z.)

4396175 Pewter
350938 Primer, Gray

ACCESSORY PARTS

8529894 Hold Down Kit

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST
8 8180715



	TOP AND CONSOLE
	LITERATURE
	CABINET
	BULKHEAD
	DOOR
	OPTIONAL

